
5-2. Exploded Views

Overall 

Refer to “VF-1”

Refer to “Outside”

Refer to “Handle-1”

for PMW-300K1

for PMW-300K2

Refer to “Bottom”

Refer to “Inside-1”

P2.6 x 5

P2.6 x 5
1

16

2

17

18

19

4

4
4

4

4

4

4
4

4

44

4

5

15

6

7

8

9

10
3

11

12

13

14

PMW-300 5-2

NZNEEDPA - Thu, 10 Oct 2024 21:05:12 GMT



Handle-1 

Refer to “Main frame-1”

Refer to “Handle-2”

B3 x 10

W4

101

102 103

104

105

106

122
123

124

107

107

107

107

108

109

109

110

111

112

113

114

115

116

121

117

118

119

120

106

PMW-300 5-4

NZNEEDPA - Thu, 10 Oct 2024 21:05:12 GMT



Handle-2 

To IF-1244 board

P2.6 x 10

201

202

203

204

205

206

207

208

209

210

211

212

212

215

212

212

213

214

214

215

216

217

218

219

220

220

222

223

224

225
226

227

221

No.  Part No. SP Description

201  A-1968-683-A s MOUNTED CIRCUIT BOARD, KSW-65
202  A-1968-688-A s MOUNTED CIRCUIT BOARD, RM-241
203  A-1968-691-A s MOUNTED CIRCUIT BOARD, HN-411
204  A-1968-717-A s MOUNTED CIRCUIT BOARD, HN-413
205  A-1968-732-A s MOUNTED CIRCUIT BOARD, AXM-50

206  A-1968-734-A s MOUNTED CIRCUIT BOARD, FP-189
207  X-2588-178-1 Y HOLDER, ASSY MICROPHONE
208  1-542-862-11 s MICROPHONE UNIT
209  1-831-072-11 s CABLE, FLEXIBLE FLAT (10 CORE)
210  1-831-666-11 s CABLE, FLEXIBLE FLAT (15 CORE)

211  1-846-023-11 s CABLE, FLEXIBLE FLAT (10 CORE)
212  3-056-233-21 s SCREW (M2), LOCK ACE, P2 [P2X4]
213  3-061-234-01 s NUT (M6X0.5)
214  3-080-203-41 s SCREW (M2), LOCK ACE, P2 [P2X5]

[Black]
215  3-080-206-21 s SCREW, TAPPING, P2 [P2X5]

[Black]

216  3-288-538-11 s SHOE, REAR (COLD)
217  3-637-901-11 s SCREW M2.6X5

No.  Part No. SP Description

218  4-428-154-01 s CASE, MICROPHON
219  4-428-159-01 s SCREEN, WIND
220  4-428-163-04 s XLR SW KNOB

221  4-428-164-01 s XLR SW RALL
222  4-476-900-01 s GRIL, MICROPHONE
223  4-478-718-01 s GRIP COVER, HANDLE
224  4-478-719-01 s HANDLE
225  4-478-807-01 s CUSHION, CONNECTOR

226  4-480-308-01 s BRACKET, MICROPHONE
227  4-484-980-01 s PROTECTOR, HANDLE

  7-685-135-19 s SCREW +P 2.6X10 TYPE2 NON-SLIT

PMW-300 5-6

NZNEEDPA - Thu, 10 Oct 2024 21:05:12 GMT



Main Frame-1 

Refer to “Main frame-2”

To DC fan

To AU-357 board

To AU-357 board

To DPR-355 board

To DPR-355 board

To KY-706 board

301

302

303

310

305

306

315

307

308

309

304

311

311

311

311

311

312

313

314

No.  Part No. SP Description

301  A-1968-694-A s MOUNTED CIRCUIT BOARD, SW-1612
302  A-1968-715-A s MOUNTED CIRCUIT BOARD, IF-1244
303  A-1968-716-A s MOUNTED CIRCUIT BOARD, HN-412
304  A-1968-727-A s MOUNTED CIRCUIT BOARD, SWC-56
305  A-1968-731-A s MOUNTED CIRCUIT BOARD, EC-78

306  X-2588-273-1 s ESCUTCHEON ASSY, SXS
307  1-480-457-41 s BLOCK, AU VOLUME
308  1-846-286-11 s CABLE, FLEXIBLE FLAT (20 CORE)
309  1-858-462-11 s LOUDSPEAKER (1.0CM)
310  1-967-191-11 s HARNESS (LED)

311  3-056-233-21 s SCREW (M2), LOCK ACE, P2 [P2X4]
312  3-080-203-41 s SCREW (M2), LOCK ACE, P2 [P2X5]

[Black]
313  3-080-206-21 s SCREW, TAPPING, P2 [TPT2X5]

[Black]
314  4-428-985-01 s COVER, AU VOLUME
315  4-487-222-01 s CUSHION (SXS ESCUTCHEON)

PMW-300 5-7

NZNEEDPA - Thu, 10 Oct 2024 21:05:12 GMT



Main Frame-2 

Refer to “Main frame-3”

To Prism block

To DPR-355 board

To AU-357 board

To IR-60 board

To RE-320 board

To SE-1139 board

To IO-260 board

To RE-321 board

Attached nuts

A

B

B

AA

P2.6 x 5

401

402

403

404

405

413

407

408

410

409

411

412

406

414

415

416

434

434

417
441 441

417

417

417

417

417

417

417

436

437
436

438

435

435

417417

418

420

419

420

421

422

423

431

423

439

424

425

440

426

427

428

429

429
417

430

PMW-300 5-8

NZNEEDPA - Thu, 10 Oct 2024 21:05:12 GMT



Main Frame-3 

To SWC-56 board

To DC-169 board

To PSW-104 board

To CN-3634 board

To IO-258 board

To SW-1617 board

To IF-1244 board
To SWC-56 board

To Battery case (L) 
assembly

To DCP-64 board

To EC-78 board

A

A

B

C

B

D

D

C

501

502

504
519

503

505

506

507

507

508

509
518

510

511

512

512

512

512

512

512

512

512

512

512

512

513

514

515

516

517

No.  Part No. SP Description

501  A-1968-739-A s MOUNTED CIRCUIT BOARD, DPR-355
502  A-1968-740-A s MOUNTED CIRCUIT BOARD, AU-357
503  A-1968-741-A s MOUNTED CIRCUIT BOARD, RE-320
504  A-1968-742-A s MOUNTED CIRCUIT BOARD, RE-321
505  A-1968-743-A s MOUNTED CIRCUIT BOARD, RE-322

506 1-528-174-33 s BATTERY, LITHIUM (CR2032 TYPE)
507  1-968-346-11 s HARNESS (DPR-EC/SWC)
508  1-969-762-11 s HARNESS (DCP-DPR_40)
509  1-969-763-11 s HARNESS (DCP-DPR_32)
510  1-969-768-11 s SUB HARNESS (UNREG-VF)

511  1-969-773-11 s SUB HARNESS (RM)

No.  Part No. SP Description

512  3-056-233-21 s SCREW (M2), LOCK ACE, P2 [P2X4]
513  4-427-939-02 s CONDUCTIVE TAPE (EC)
514  4-427-942-01 s GASKET MAIN A
515  4-427-947-01 s HOLDER EC HARNESS B

516  4-427-949-02 s RADIATION SHEET A
517  4-480-733-01 s GASKET 5X7X1
518  4-487-025-01 s SHEET (U), HARNESS GUIDE
519  4-480-706-01 s RADIATION SHEET 14X35X3

PMW-300 5-10

NZNEEDPA - Thu, 10 Oct 2024 21:05:12 GMT



Front 

To DCP-64 board

To DCP-64 board

To VPR-124 boardTo AU-357 board

K1.7 x 5
K1.7 x 5 A

A

601
602

630

603

604

605 606

606

607

608

632

626

609

610

611

612

612

612

629
612

612

612

613

614

615

616

616

616

617

618

619

620

621

622

631

623

623

625

624

PMW-300 5-11

NZNEEDPA - Thu, 10 Oct 2024 21:05:12 GMT



Inside-1 

Refer to “Inside-2”

701

702

703

703 703

703

705

706

714

707

708

709

710

711

712

713

No.  Part No. SP Description

701  X-2588-171-1 s AU COVER ASSY
702  X-2588-306-1 s SXS COVER, SUB ASSY
703  3-056-233-21 s SCREW (M2), LOCK ACE, P2 [P2X4]
705  4-428-320-01 s HOLDER, SXS LOCK
706  4-428-799-11 s SPRING, COMPRESSION (1.8),

707  4-476-590-01 s WINDOW, SXS COVER
708  4-476-591-01 s HOLDER (SXS COVER)
709  4-476-594-01 s BUTTON (SLOT)
710  4-476-602-01 s HOLDER (AU)
711  4-476-603-01 s SXS SPRING

712  4-476-606-01 s CUSHION A (SXS COVER)
713  4-476-607-01 s CUSHION B (SXS COVER)
714  4-486-291-01 s SHEET (SXS KNOB)

PMW-300 5-13

NZNEEDPA - Thu, 10 Oct 2024 21:05:12 GMT



Inside-2 

To SWC-56 board

A
B

A

B

801

802
803

821

824

822

823

804

805

806

807

808

809

810

810

811

811

811
811

811

811

811

812

813

814

815

825

816

817

818

819

827

820

826

No.  Part No. SP Description

801  A-1968-684-A s MOUNTED CIRCUIT BOARD, KY-706
802  A-1968-689-A s MOUNTED CIRCUIT BOARD, SW-1610
803  A-1968-690-A s MOUNTED CIRCUIT BOARD, SW-1611
804  A-1968-718-A s MOUNTED CIRCUIT BOARD, SW-1613
805  A-1968-729-A s MOUNTED CIRCUIT BOARD, SW-1616

806  A-1968-730-A s MOUNTED CIRCUIT BOARD, EN-164
807  X-2588-307-1 s BUTTON (MAIN) ASSY
808  1-831-666-11 s CABLE, FLEXIBLE FLAT (15 CORE)
809  1-837-554-11 s CABLE, FLEXIBLE FLAT (26 CORE)
810  1-969-770-11 s SUB HARNESS (KY4P50)

811  3-056-233-21 s SCREW (M2), LOCK ACE, P2 [P2X4]
812  4-428-410-01 s SW INSULATING SHEET B
813  4-428-411-01 s SW INSULATING SHEET C
814  4-446-018-11 s SHEET (H), SW CONDUCTIVITY
815  4-446-019-11 s INSULATING SHEET (H), SW

816  4-476-585-01 s PANEL, INSIDE
817  4-476-592-01 s BUTTON (CANCEL)
818  4-476-593-01 s BUTTON (LENS)

No.  Part No. SP Description

819  4-476-595-01 s LIGHT (ENCODER), GUIDE,
820  4-476-597-01 s FRAME (ENCODER), TOP

821  4-476-598-01 s SWITCH (SHUTTER)
822  4-476-600-01 s BUTTON (MENU)
823  4-476-609-01 s CUSHION (HN412)
824  4-488-949-01 s SW COVER (L)
825  X-2584-460-1 s BRACKET (A) ASSY, SWITCH

826  3-870-012-02 s LABEL (HD1500), HDCAM
827  4-527-123-01 s GASKET (INSIDE)

PMW-300 5-14

NZNEEDPA - Thu, 10 Oct 2024 21:05:12 GMT



Outside 

To AU-357 board

To DCP-64 board

BVTP3 x 8

901

902

917

903

915

915

903

904

904

905

905

906

907

908

909

910
911

912

913

914

916

No.  Part No. SP Description

901  A-1968-687-A s MOUNTED CIRCUIT BOARD, IO-260
902  A-1969-552-A s MOUNTED CIRCUIT BOARD, IO-258
903  3-056-233-21 s SCREW (M2), LOCK ACE, P2 [P2X4]
904  3-080-203-41 s SCREW(M2), LOCK ACE, P2 [P2X5]
905  3-637-901-11 s SCREW M2.6X5

906  3-678-684-01 o HOLDER, CABLE
907  4-476-423-01 s PANEL, OUT SIDE
908  4-476-425-01 s HOLDER, VIDEO CONNECTOR
909  4-476-428-01 s SLIDE (SW), IO SELECT
910  4-476-429-01 s VIDEO COVER

911  4-476-430-01 s AUDIO COVER
912  4-476-431-02 s REMOTE COVER
913  4-477-443-01 s VF COVER HOLDER
914  4-480-708-01 s GUSKET 40X5X0.5
915  4-433-494-01 s GASKET (F), MAIN

916  4-486-265-01 s COVER (OUTSIDE), VENTILATOR
917  4-414-598-01 s TAPE (12X35)

  7-685-646-19 s SCREW +BVTP 3X8 TYPE2 N-S

PMW-300 5-15

NZNEEDPA - Thu, 10 Oct 2024 21:05:12 GMT



Bottom

1001

1002

1002

1003

1004

1021

1022

1023

1024

1005

1006

1007

1008
1009

1010

1011

1012

1013

1014

1015

1016

1017

1018

1019

1019

1020

1004

No.  Part No. SP Description

1001  2-635-562-31 s SCREW (M1.7) [P1.7X4]
1002  3-080-203-41 s SCREW (M2), LOCK ACE, P2 [P2X5]
1003  3-283-643-41 s SCREW, TRIPOD
1004  3-452-472-01 s BOLT (M4 (SG)), HEXAGON HOLE
1005  4-477-922-01 s PANEL, BOTTOM

1006  4-477-925-01 s BASE, SHAFT LOCK
1007  4-477-926-01 s LEVER, SHAFT LOCK
1008  4-477-927-01 s PLATE, SHAFT LOCK
1009  4-477-928-01 s SHEET, SHAFT LOCK
1010  4-477-929-01 s SHAFT, SHAFT LOCK

1011  4-477-930-01 s GASKET, SHAFT
1012  4-478-003-01 s PAD (C), SHOULDER
1013  4-478-004-01 s PAD (U), SHOULDER
1014  4-478-005-01 s PAD (L), SHOULDER
1015  4-478-006-01 s SHAFT, SHOULDER PAD

1016  4-478-007-01 s LEVER, PAD LOCK
1017  4-478-008-01 s SHAFT, PAD LOCK
1018  4-478-009-01 s SPRING, PAD LOCK
1019  4-478-010-01 s SHAFT, PAD
1020  4-478-011-01 s HOLDER (U), SHAFT

1021  4-478-012-01 s HOLDER (L), SHAFT
1022  4-478-013-01 s SHEET, SHAFT HOLDER

No.  Part No. SP Description

1023  4-478-014-01 s CAP, SHAFT HOLDER
1024  4-479-190-01 s SHEET, PAD LOCK LEVER

PMW-300 5-16

NZNEEDPA - Thu, 10 Oct 2024 21:05:12 GMT



VF-1 

SPRING PIN 2 x 16

SPRING PIN 2 x 16

Refer to “VF-2”

P2.6 x 4

P2.6 x 4

P2.6 x 4

P2.6 x 4

P2.6 x 4

1101
1102

1103

1104

1105

1106
1106

1106

1106

1107

1108

1108

1109

1110

1111

1112

1115

1112

1113

1114

1114

No.  Part No. SP Description

1101  A-1853-004-A s LOUPE ASSY
1102  A-1972-297-A s ELBOW SUB ASSY
1103  X-2541-756-2 s MIRROR ASSY
1104  1-856-308-12 s LOUPE, VF
1105  3-878-206-02 s SPRING ,TORSION COIL

1106  3-878-207-01 s BLOCK, SHAFT FIXED
1107  3-878-208-02 s EYE CUP
1108  3-878-209-02 s HINGE, SWITCHING
1109  3-878-231-11 s SW SLIDE
1110  3-878-232-11 s SPRING (A90), TORSION COIL

1111  3-878-233-11 s SPRING (A-70), TORSION COIL
1112  4-168-080-01 s LEVER, LOCK
1113  4-284-225-02 s HOLDER, EYE CUP
1114  4-654-273-02 s ACE (M2), LOCK [M2X5]
1115  3-602-979-02 s LABEL, CAUTION

  7-621-284-00 s SCREW +P 2.6X4
  7-626-314-31 s SPRING PIN 2X16

PMW-300 5-17

NZNEEDPA - Thu, 10 Oct 2024 21:05:12 GMT



VF-2 

B

C

To
CN-3634 board

B

A

A

C

P2.6 x 4

P2.6 x 4

P2.6 x 4

P2.6 x 4

1202

1203

1204

1221

1222

1223
1227

1224

1224

1205

1206

1207

1207

1225

1226

1208

1209

1210
1231

1211

1230

1212

1212

1213

1229

1232

1213

1213

1213

1213

1213

1228

1214

1215

1216

1217

1218

1219

1220

PMW-300 5-18

NZNEEDPA - Thu, 10 Oct 2024 21:05:12 GMT


	015acacfc9b18b7d278038caae3eafd5381dbcb4ad178a4507649a40c4c469cb.pdf
	PMW-300 Service Manual
	5. Spare Parts
	5-2. Exploded Views



	015acacfc9b18b7d278038caae3eafd5381dbcb4ad178a4507649a40c4c469cb.pdf
	015acacfc9b18b7d278038caae3eafd5381dbcb4ad178a4507649a40c4c469cb.pdf
	015acacfc9b18b7d278038caae3eafd5381dbcb4ad178a4507649a40c4c469cb.pdf
	015acacfc9b18b7d278038caae3eafd5381dbcb4ad178a4507649a40c4c469cb.pdf

